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®

Ref # Part #
1 4281641
2 4162901
3 6110890
4 0235640
5 0235650
6 3602381
7 3602382
8 0201380
9 3602480

10 4600021
11 0201400
12 4152440
13 4152450
14 4182311

6111100
15 4182310

3250260
16 4182201
17 0213150

0213490
18 6220610
19 0213100
20 6201920
21 0201370
22 3414350
23 4600031
24 4600011
25 4162891
26 0201360
27 6201670
28 3024260
29 0235600
30 6201920

648PRO COSMETIC PARTS LIST

Description

Unit Shroud Assy, Svce
Diffuser Assy, Light Fre Svce
Bolt, Shoulder 1/4X5/16X .475
Shroud, Fan, Upper

Shroud, Fan, Lower

Ladder, Ref Shelf RH

Ladder, Ref Shelf LH

Cover, Fre Evap

Frame, Fre Shelf

Shelf Assy, Fre Bottom

Cover, Fre Evap Upper
Bracket Assy, Evap Cover RH
Bracket Assy, Evap Cover LH
Cover, Fre Evap Lwr Assy Svce
Bolt,#8-32X3/8 6-Lobe TR HD
Bucket, Ice Assy Svce
Handle, Ice Bucket

Crisper Lid Assy, Svce

Evap Cover, RH Bracket(See SN Breaks)
Evap Cover, RH Bracket(See SN Breaks)
Standoff, 1.062

Cover, Fan

Screw, 8-15X2 6 Lobe PH
Cover, Reff Evap Lower

Bin, Ref

Shelf Assy, Ref Bottom Svce
Shelf Assy, Ref Svce

Diffuser Assy, Light Ref Svce
Cover, Ref Evap Upper
Screw, #8 Rivgrip

Tube, Ref Drain Upr

Drain Pan

Screw, 8-15X2 6-Lobe PH
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Ref # Part #
31 4152420
32 4242471
33 4281651
34 4152291
35 6160310
36 3580260
37 0262830
38 6200050
39 0121670
40 6201860
41 0262260
42 0262270
43 6201940
44 0262280
45 0262960
46 6201810
47 4110505
48 6111000
49 3421240
50 3570050
51 3450620
52 3550560
53 6201930
54 4110506
55 4110481
56 6201980
57 6110910
58 4163110
59 4163120
60 3451070
61 3530960
62 6151060
63 7003932
64 7003931

Model 648PRO Menu

Description

Cover Assy , Tech Display Svce
Grill Assembly, SS

Shroud Assy, Comp Svce

Cover Assy, Main Control Svce
Standoff, Nylon 1"

Logo, Stainless 4

Kickplate

Screw, #10-12x1/2 Pan HD B
Duct, Back

Screw,8-15 X 1-1/2 6-Lobe FH
Support, Drain Pan LH

Support, Drain Pan RH
Screw,10-12 X 3/4 6-Lobe PH
Support, Drain Pan Rear
Kickplate Sprt, Side Bracket
Screw,#10-32X3/4 TapTite PN TX
Roller Base Assy,648PRO Svce
Screw, Adjusting 1/4-20 X 20.5
Cabinet Roller

Leveling Leg, #18-3/8 x 1"

Canoe Clip

Straight Pin, Base Assy - .312" x 2.88"
Screw,8-18 X 5/8 6-Lobe PH
Base Assy, Rear Rollers

Cover Assy, Leveling Leg Svce
Screw,#8-15X2-3/4 6-Lobe PH
Machine Screw,1/4-20 X 1
Assy,User Dsplay Temp Svce (Rt side)
Assy,User Dsplay Temp/Fltr Svce(Lt side)
Spring, Grille Gas

Stud, Ball 10MM

Nut, Serrated 5/16-18 Hex

W/H Network Svce

W/H Network Svce
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